NUCOR—YAMATO STEEL CO. CERTIFIED MILL TEST REPORT
- PO BOX 1228 DATE 100% MELTED AND MANUFACTUXRED IN U.5.A
A g o n o i . 7/13/06 . I ALL shages produced by Bucor-Yamate Steel are cast and rolled

; to & fully killed and fine grain practice,
SOLD TO

TEDD, SA. DE C.V. B :
AV REVOLUCION NO 81 i 1207 UNIROYAL DRIVE
SAN CRISTOBAL ECATEPEC ' FINAL: SAN LUIS POTOSI, SLP MX
EDO DE MEXICO 55000 LAREDO, TX 795522
2 [SPECIFICATIONS '
- |ASTM A709/a709H-03a GRSOS {3458) RSIM a6/abM-05a
“d . Ed
MECHANICAL PROPERTIES , CHEMICAL PROPERTIES
il [TEMDEECMIFTION | -QTY | HEATS#
ii [VIEtd | vIFLD TENRILE [FLONG mrmr:r’zfm ¢ § 1 Si C_u Ni G ol V| Cb |CE
| i e N
‘ TP Sn |Pem C1
3 ‘!ﬂ}m -159.0 11277319 .74 | 54000 | 73000 | 25 .0?1.30 01910211 .22|.32( .11].10{.03|.00| .021| .34
g " 40TPIH 16333 75| 54000 | 72000 | 24 .01].17
[ w360 x237.0 372 | 50325
12,192 M 372 | 496 |24
2| wid -159.0 M 2|277343| .73 | 54000 | 74000 | 23 -0611.30].0191021| .23|.29| .10].09].03|.00| .022 .33
: 40 : .74 | 54000 | 73000 | 23 .01].15
: .| w360 x237.0 32| s510(23
= L [12.192 & 372 | 50323
) ;\‘__3/‘ w4 _-211.0 1{277727] .75 55000 | 73000 | 28 .oah.ao 0250022 | .24|.31| .12|.17|.04|.04] .001| .38
LA RGBS | 951 56000 | 75000 | 28 .01].19
W360 x314.0 379 | 50328 :
12,192 8 386 | 517128 '
4 (w4 -211.0" 6277729 .73 | 52000 | 71000 | 30 .odﬁ.sa .026}023 .21|.33| .13}.16].03|.04| .001 .26
40" .73 | 51000 | 70000 | 28 01,17
W60 x314.0 . 359 | 490 | 30
12.192 M 352 | 483 |28
5{wl4 -211.0vf 2/277732] .76 | 55000 | 72000 | 27 .oep.as .020}024 | .25|.30| .11].11}.03].04| .002 .37
! 10° ~ | 77| 56000 | 73000 | 27 _ .01].19
w360 x314.0 379 | 49627
12,192 8 | 386 | 503 |27
6lwid -211.0%f 2(277743] .75 54000 [ 72000 | 27 .0311.32 .0214023) .23[.29| .09].14].03{.04| .000f .37
40’ .74 | 54000 | 73000 | 27 .01].18
W360 x314.0 372 | 496 | 27
, 12.192 M 372 | s03 |27
7|wi4 -215.0~] 3{277760| .75| 53000 | 71000 { 29 .07&1.32 .0201024f .20(.29] .10|.12{.03{.04| .00 .36
i 40" .75 | 54000 | 72000 | 28 .01} .17
’ W360 x314.0 365 | 490 | 29
12.192 M 372 | 49628 .
8| w4 -211.0 " 1[277761] .75| 55000 | 73000 | 28 .e# 31].021{025{ .25{.28| .11|.11].03].04| .001 .36
, 40 .76 | 55000 | 72000 | 28 .01].17
i W360 x314.0 319 | 50328 :
i 12.192 M 379 | 496 28
ELONGATION BASED ON 8.00 INCH GAUGE %&Gﬁnl P ——— CARBON EQUIVALENT CE = C+ M6 + (Cr+Mo+V) /8 + (NHCu) / 15
Corrosion indec: CIae 0l vetUinS BB(/NIL A% CrY LA YoSir17.28(% ). 729 % Cu) Y ND)-9.LO(%NIX%P)- 33,39 %Cu)
1 icrcly cerilfy dhat the e uf i repurl see scasic swl oerect. All it resulls and by thia arin STATE OF ARK ARKANSAS
compliance with the requiremonts of the meterisi specifications. and when deaignated by the purchaser, meet the applicshie specifications. COUNTY OF MISSISSIPPI
GARY PENNELL SWORN TO AND SUBSCRIBED BEFORE ME THIS
T QUALTY ASURARGE —— Dayof




NUCOR YAMATO STE.EL Co.

PO BOX 1228
BLYTHEVILLE AR 72316

SOLD TO

CERTIFIED MILL TEST REPORT

100% MEL' 4.
DATE 00% MELTED AND MANUFACTURED IN U.8.A

7/19/06

- K11 shages produced by Bucor-Yamate Stesl are cast and relled
to & fully killed and fine yrain practice.
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2 [SPECIFICATIONS
ASTH A709/709M-03a GRSOS {3458)
MECHANICAL PROPERTIES CHEMICAL PROPERTIES
rrem) rreuoescalrTiON | QTY | MEATe
Ly YIELD TENRILE Lnl m?‘m”:::lr’ll‘?m C u P s ‘§L'§‘L"& CI' v Cb CE
STREMOTH |[STAENCTH| % T r-LBg
el ro 111} N c JouLan
wevie | Mpby MR § cm CI
i{-Wl4 -159.0 2277278 .74 | 54000 | 73000 | 24 .071.38].0181017 .23{.30] .11.12|.04}.00| .020 .36
0ZP 1«8 B33 | .13] s4000 | 74000 | 24 .01].18
w360 x237.0 32| so3|24
12.192 M 372 510/ 24
12| w13 -159.00f" 3{277336 .76 | 55000 | 72000 | 25 .o&;.u .014}016( .26}.30( .10{.08].03].00( .023 .33
10’ .74 | 53000 | 72000 | 24 .01].16
w360 x237.0 3719 | 49625
12.192 M p / 365 496 | 24
3| w4 -159.04 9277341 ).74 | 55000 | 74000 | 24 .0811.33|.019}021| .24(.30 .10].09{.03].00| .018 .35
10" .74 | 55000 | 74000 | 24 .01/.18
w360 x237.0 39| 51024
12.192 M . 379 51024
4 w4 -159.0vf 3(2773¢37.73 | 54000 | 74000 | 23 .061.30.019}021| .23(.29| .10].09].03].00| .022 .13
10 .74 | 54000 | 73000 | 23 .01].15
w360 x237.0 . i} si0]23
12,192 M b 3721 50323
5|wid -159.0 3[{277345,,775| 55000 | 73000 | 26 .061.30.0250025| .22|.30{ .10|.14f.03.00{ .019 .34
40" .75 55000 { 73000 | 26 .01}.17
w360 x237.0 379 | 503 |26
12.192 M 379 50326
6 Wid -159.0u 3[2773531~721 54000 | 75000 | 25 L081.35}.025J024 | .23].31| .12].13].03|.00] .020 .35
N ELE .75| 55000 | 73000 | 26 .01].17
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NUCOR-YAMATO STEEL CO. CERTIFIED MILL TEST REPORT

PO BOX 1128 - DATE 1005 MELTED AND MANUFACTURED IN U.0.A
BLYTHEVILLE AR 72316
1/15/06 ALL shapes yroduced by Bucor-Tamato Steel are cast snd rolled

to & fully killed and fine grain practice,

SOLD TO SHIP TO
FERRE BARNILIY, 5.&8. UL C.V. .
| BY REVOLUCION NO 81 1207 UNIRQYAL DRIVE
SAN CRISTOBAL ECATEPEC FINAL: SAN LUIS POTOSI, SLP MX : s i
EDO DE MEXICO 55000 LAREDO, IX
2 [SPECIFICATIONS GRADE: AT ~0%a = =033 G50 1345)
ASTM A709/2709K-03a GR508 {3458) BSTM B6/B6M-052
MECHANICAL PROPERTIES CHEMICAL PROPERTIES
TE! ITIX DFICRIFTION QrY HEAT S
! : oo lvme lrenne beond M0 C [Ma| P | S| Si [Cul NilCr|Mo| V| Cb |CE
To STRENGTH [STRENGTH| x ¥ FT-LBs
msiLE] PR mm X [+ JOULES -
];’ so | MMy M Sn |Pcm CI
LVwld -159.0 2|277341| .74 | 55000 | 74000 | 24 .081.33|.019}021 .24|.30| .10{.0%}.03|.00| .018 .35
" s Terd Gzt | 74| 55000 | 74000 | 24 .01/.18
W360 x237.0 179 | s10| 24
112192 m 379 | 510 | 24
2 [wid ~193.0 1]277548| .74 | 53000 | 72000 | 26 .07.32|.022|015] .25/.32| .10|.15|.03|.00 .019 .36
~awrs P WERSRTT | 75| 55000 | 73000 | 28 .01].18
Wi60 %287.0 ‘ 165 | 496 | 26
12.152 M are | 50328
31 W4 -193.0uF 1[277550| .74 | 53000 | 72000 | 27 ,071.30!.020{025| .23|.32| .10].14|.03|.00| .019 .35
30’ .73 | 53000 | 73000 | 27 .01].18
1 _W360 x287.0 365 | 496 | 27
- 12.192 ¥ ; 65| 50327
[4 Wl -233.0 11277631 .75 53000 | 71000 | 26 .07.30|.021}0181 .22{.29| .11}.12].03|.04| .002 .36
[l a0r v His34T. | .751 53000 | 71000 | 27 .01].17
W0 x347.0 |- 1651 490126
12,152 M 65| 49027
5|wia -223.0uF 5{278041| 77| 57000 | 74000 | 26 .07M.30].020{017| .23].34] .11].14].03].05| .001{ .36
10 .76 | 57000 | 75000 | 25 .011.19
w360 x347.0 93| 51026
12,152 M 1931 51725
61 wle -233.0v 3|278297{7.75| 55000 {73000 | 27 .091.34|.019(019| .24|.32| .11].10{.04|.04| .002 .38
40’ " .77 58000 ] 75000 | 25 .01{.20
. W360 x347.0 379 | 50327
12.192 M 400 | 517125
70 wia -233.0 U 31278314 .77 | 53000 | 65000 | 26 06,32 .018|019| .24|.32] .10|.07].03}.04| .002 .34
10’ .77 | 54000 | 70000 | 27 .011.16
W360 x347.0 365 | 4761 26
12,192 M 3721 483127
81 wWld4 -233.0%1 31278316| .76 | 53000 | 70000 | 28 .071.32{.014|018| .24.31| .11].08].03|.04| .002 .35
40 .76 | 53000 | 70000 | 27 .01].17
W60 x347.0 365 | 483128
12.192 M 365 | 483 |27
%ﬁgtg?guﬁﬁﬁ z%ﬁéfg ?ﬁl%}fé%hﬁf 15+V / 10+5B beApprox 0005 CARBON EQUIVALENTCE = C Mu6 (Cedorv) /8 + (M 718
Cotrosion Index: CT=26.01(%CU)+3.88(%Ni)+. 2(%Cr)+1.49(%Si)+17.28(%P)-7.29(%Cu)X(%Ni)-9. 10(%NiX %P)-33.39(%Cu)
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GARY PENNELL SWORN TO AND SUBSCRIBED BEFORE ME THIS
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OR-YAMATO STEEL CO.

POBOX 1228
BLYTHEVILLE AR 72316

SOLD TO

CERTIFIED MILL TEST REPORT

100% MELTRD AND MANUFACTURED IN U.8.A

DATE

1713/06 A1l shapes produced by Mucor-Yamato Steel are cast and rolle¢
to a fully killed and fine grain practice.

SHIP TO

NIEDR), §.4. DEU.V. I3 cUSTO NO
BV REVOLUCION MO 81 1207 UNIROYAL DRIVE 5446 d *
SAN CRISTOBAL ECATEPEC FINAL: SAN LUIS POTOSI, SLP MX CUSTOMERF.D. |
EDQ DE MEXICO 55000 LAREDD, TX 795522 FERRE 5/3/06
? [SPECIFICATIONS GRADE: BSIN R992/R99ZW-04a B5 72785120 BRSU-U4  BOTH A7US/AJUIN-UJa GRSU (3457
BSTM A709/A7094-03a GR50S (345%) ASTM A6/a6M-05a
MECHANICAL PROPERTIES CHEMICAL PROPERTIES

TTEM| [TEM DERCRIFTION Q7Y HEAT #

1ELS YLD

TO STRENGTHE
neEsl LK) ML

(L] Ih
1| wWld -211.0v" 1(278409] .74 | 55000
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w160 x314.0 379
12.192 M 379
21 wia -211.0+" 1|278414| .75| 57000
10’ .78 | 59000
Wi60 %314.0 393
12.192 M 407

CHARFY IMPACT . - .
T e ClMo| P | S|Si|Cul Ni |CriMo| V| co|CE
x ¥

STRENGTH T-LBS
E % > JouLER $n |Pem cl
74000 | 24 .0711.31 0211023 .25].29] .11{.11].03].04| .00Y .36
75000 | 23 .011.17

510 | 24

517 | 23
76000 | 24 .08i.35|.019{023 ] .27].33| .12].127.04].05] .002 .38
76000 | 23 L011.15

524 | 24

524 | 23

5’“3“3:’?3'0’3«?‘?:?3 I b 0+ Mo/ 15+V / 10+5B bl
+ + el 04 I + r L] .
O sion Index: CI226.01(%CUY*3.88(%NiytL 2(%CrtL. B Or Sty 17 28(%P).7.29(CuXY%ND-9 LU NIX % P)-33.39%Cup

CABBON EQUIVALENT CE = C+ M6 + (CrtMo+V}/ 8 + (&+Cu) / 15

GARY PENNELL

QUALITY ANSURARCY

compliance with th requirement of the materisl veucHicetions. snd when

| icveley cesthy fim e s uf s repert ore suanels sl correct, Al w reavity and api [ by s arsin STATE OF ARKANSAS

wyue mectihe appileatie opecmcntinas. COUNTY OF MISSISSIPPI
SWORN TO AND SUBSCRIBED BEFORE ME THIS
Day of




